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Fig.1 SCC test results of high alloy OCTG in a
H>S-CO:-Cl™ environment at elevated

v @ temperatures. C-ring specimen, 100% of Y.S.

1) R.D.Kane, W.K.Boyd : Alloys for the 80s, (1980), p.225
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